TOWN OF NORTH SMITHFIELD

WASTEWATER MANAGEMENT
FACILITIES PLAN

FOR THE

NORTH SMITHFIELD SEWER COMMISSION

APRIL 2007

(Revised August 2007)
(Final Revision - October 25, 2007)

JAMES j. GEREMIA & ASSOCIATES, INC.
CONSULTING ENVIRONMENTAL ENGINEERS & SCIENTISTS

272 West. Exchange St., Suite 201, Providence, Rl 02903-1061
Phone: 401-454-7000 . " Fax: 401-454-7415 ocT 26 7




RHODE ISLAND
% DEPARTMENT OF ENVIRONMENTAL MANAGEMENT

o 235 Promenade Street, Providence, RI 02908-5767 TDD 401-222-4462

December 14, 2007
CERTIFIED MAIL
Robert B. Lowe, Town Administrator

1 Main Street
Slatersville, Rl 02876

RE: Approval of Wastewater Facilities Plan and Finding of No Significant Impact
(DEM file # 07-B)
[...]
conventional alternative systems that have failed or are in need of repair.

Innovative/Alternative ISDS Technologies

An Innovative/Alternative system or technology (I/A) is an individual Sewage Disposal System that does not
meet the typical standards (location, design, construction, etc.) of a conventional system. However, /A
technologies provide the same degree, if not better, of environmental and public health protection. This is
accomplished through field testing, calculations, and other engineering evaluations. Innovative/Alternative

technologies are divided into three (3) categories:

1. Alternative Systems
2. System Components
3. Experimental Systems

Alternative systems and system components both have three (3) classes of certification.

NO SMITHFIELDAREPORTSIFACILITIES PLAN\CHAPTER 8.wpd 6 - 1 3



Alternative Systems:

Class | shall meet the following criteria:

A. Has atleastfive (5) consecutive years of quality performance data, clearly demonstrating all applicable
standards have been met.

B. System has been approved for at least five (5) consecutive years in Rhode Island, or at least three
(3) other jurisdictions.

Class |l shall meet the following criteria:

A Has at least two (2) years of performance data.

B. Has demonstrated a theory or applied research.

C. System has been approved for at least two (2) consecutive years in Rhode Island or other
jurisdictions.

System Components:

Class | shall meet the following criteria:

A Has at least two (2) consecutive years of performance data.
B. Has been approved for at least two (2) consecutive years in Rhode Island or at least three (3) other
jurisdictions.

Class il shall meet the following criteria:

A Provide one (1) to two (2) years of performance data.

B. Demonstrate a theory or applied research.

C. Has been approved for use in at least one (1) other jurisdiction.
D. Has performed successfully for a minimum of one (1) year.

NO SMITHFIELD\REPORTSFACILITIES PLANVCHAPTER 8.wpd 6 - 1 4



Innovative/Alternative technologies can provide more economical and effective treatment of wastewaters than
conventional systems. This is accomplished by implementing one or a combination of innovative designs,
patented products, alternative materials, filtration processes, recirculation systems, pumps, etc. /A
technologies primarily apply to existing homes on substandard lots that have failed or are failing due to poor
site conditions. I/A technologies do require special design by a professional engineer, therefore, these types
of systems may require additional operational/maintenance costs, higher maintenance frequency, and may

be more expensive than conventional systems.

The University of Rhode Island’s Department of Natural Resources developed the Rhode Island On-Site
Wastewater Training (OWT) Program. This program includes both classroom and hands-on field training
covering the design, operation and maintenance of septic systems. The On-Site Wastewater Training
Program’s goal is to instruct regulatory agencies, local officials and user groups of the available technologies

and effectiveness of those technologies, and thereby help safeguard water quality.
The program has implemented various I/A technologies throughout Rhode Island for research purposes that
will provide performance data on the technologies. The systems used for research purposes include those

in which RIDEM allows, or those with a potential of being implemented in its regulations.

Innovative/Alternative technologies can be divided into four (4) categories:

—

Leachfield Alternatives
Effluent

Aerobic Treatment Systems
Nitrogen Reduction System

B ow oo

Leachfield Alternatives can be used to replace the conventional drainfield system. There are currently three

(3) systems approved by RIDEM, which include:

1. Eljen In-Drain, Type B
2. Double-Wide Standard Infiltrator Chambers
3. Double-Wide High Capacity Infiltrator Chambers

002

,}5 JGA JOB NO,

CTOBER 25, 2007

NO SMITHFIELD\REPORTSWACILITIES PLAN\CHAPTER 6.wpd 6 -




Eljen In-Drains are manufactured by Eljen Corporation and replace the conventional gravel/stone drainfield.
In-Drains are constructed of a plastic core with a geotextile fabric folded accordion style over and under the
core. The folded fabric creates an excellent environment for biological growth and provides effluent
pretreatment in both the module and sand layer. As a result, the Long Term Acceptance Rate (LTAR) of the
native soil is increased and the drainfield can be reduced in size compared to the conventional trench system.
Other advantages include uniform soil loading in very porous soils; enhanced evapotranspiration,
biodegradation and nutrient uptake; allows greaterséparation distance from groundwater than traditional deep
trench systems; allows additional natural soil filtration to occur; and more flexibility in system placement

meeting setback requirements.

The Infiltrator Chambers are manufactured by Infiltrator Systems and serve as an alternative to drainfield
systems. They are arc-shaped injection molded high density polyethylene chambers. They have a hollow
interior for storing influent and the sides are slotted that allow maximum infiltration. The chambers are
available for H-20 loading. Other advantages include lightweight units (25 Ibs.) for easy installation, reduction
in labor costs by almost 50% (when compared to conventional systems), chamber construction of strong,
durable material, and open chamber bottoms that allow additional infiltrative area. The primary disadvantage
is that material costs are approximately 20% more when compared to conventional systems. However, there
is an overall lower cost if infiltration chambers are used for on-site sewage disposal. The chambers may pose

problems if a high groundwater table is present for separation requirements to be met.

Effluent Filters enhance primary treatment by keeping solids in the septic tank. The major goalis to protect
the drainfield from solids load, maximizing the drainfield life span. The use of effluent filters can be used on

any system, but are extremely important to use in slow “perc” soils.

The Zabel Effluent Filters are made of PVC and are installed at the effluent pipe in the septic tank. The filter's
purpose is to prevent large particles from entering and clogging the drainfield. Installation is easy and takes
minimal time; cleaning of filters is only necessary at time of pumping septic tank; an alarm is available
indicating when maintenance is needed; and most importantly, the filter improves effluent quality (Total

Suspended Solids <30 ppm) extending the life of the drainfield.

NO SMITHFIELDIREPORTS\FACILITIES PLAN\CHAPTER 6.wpd 6 - 1 6



Aerobic Digestion is the biological oxidation of organic sludges and requires the presence of oxygen. This
process typically occurs in trickling filters where microorganisms are present to break down the sewage waste.

The RIDEM accepts the following alternatives as aerobic wastewater treatment systems:

Bioclere

Biocycle 525

Single Home and Modular FAST
Norweld Singular

Rl e

The Bioclere is installed between the primary tank and distribution box. The wastewater is distributed through
filter media where the organic material is degraded by aerobic microorganisms that grow on the filter. This
process of pumping effluent through the filter media continues, detaching and washing the biomass from the
media. Sludge is also pumped back into the primary tank facilitating denitrification. These processes reduce
BOD, TSS and nitrification. Therefore, RIDEM allows a reduction in leachfield size. The system can be used
with the following site characteristics: seasonally perched water tables, sandy/gravelly soil, and both slow and

rapid “perc” rates.

The Bioclere does not interrupt or impact the flow of a traditional system since the process occurs above
gravity flow. Other advantages include: the clarifier increases settling and detention time; reduction in
leachfield size; landscaping can be done to minimize exposure; is relatively maintenance free; and due to the
trickling filter, the system is stable and able to absorb shock loadings comparatively well. Disadvantages
associated with this alternative technology are the following: power outages pose problems; the system may
have to be anchored due to high groundwater table; and mostimportantly, the system must maintain biological

activity.

Construction cost vary depending on specific site conditions. However, a retrofit for a single family home may
cost between $1,500 and $2,000 with operation and maintenance costs ranging from $250 to $300 per year.

It may be possible in significantly reducing costs if the Bioclere system is used in residential clusters.

The Biocycle 5251s a compact aerated wastewater treatment system that utilizes aerobic digestion, anaerobic

digestion and primary clarification. It is a four (4) chamber, fully self-contained system which does not need

.
—

NC SMITHFIELDIREPORTSFACIUTIES PLANICHAPTER 6.wpd 6 "



aseptic tank. ltis designed to treat flows up to 525 GPD. The system can be placed in series to utilize cluster
capacities. The Biocycle system incorporates disinfection by utilizing chlorine or a germicidal ultraviolet light.
Other advantages include: reduction in BOD, TSS and fecal coliform; elimination of septic tank; the treated
effluent may be pumped out and used for irrigation purposes, thus conserving water; alarm systems are
available to inform the homeowner of potential problems; and leachfield size may be reduced. One of the
major disadvantages is operation and maintenance costs. The system utilizes air and effluent pumps which
may require frequent maintenance. The system must also be inspected and maintained by a technician
quarterly. Also, power failures may pose problems even though the system has reserve capacities and alarm

backups.

The Single Home and Modular FAST is an aerobic wastewater treatment system utilizing a trickling filter and
an activated sludge process. The system is installed in a two compartment tank along with a septic tank in
series. Oxygen is supplied to the system by a blower. The blower is the only mechanical part that needs
maintenance and is easily accessible. The system is capable of reducing BOD and TSS, therefore RIDEM
has allowed for leachfield reduction. The system relies on electricity, therefore this may pose a problem during

power failures.

The Norweco Singular System is a three (3) chambered precast concrete tank. The treatment refies on
extended aeration in four (4) stages:  primary settling; aeration; clarification; filtration. An optional
chlorination/dechlorination unit can be installed for pathogen removal. An aerator continuously operates,
providing oxygen to the system. Both the aerator and filter can easily be removed for maintenance. The

Singular is installed in the same manner as a septic tank with accessible risers to grade.

Other advantages include: BOD and TSS removal of 85% and 90% respectively; the system is capable of
removing pathogens; and the aerator is monitored electronically making homeowners aware of any problems.
The major disadvantage is the system requires electricity. Without power, the unit functions as a septic tank,

treatment efficiency is reduced, and the filter will eventually clog.

The cost of the unit is $3,250 and is dependent on site conditions. Operating and maintenance costs include

electricity and standard servicing of the system.

JGA SOB NG 06-002
NG SMITHFIELD'REPORTSIFACILITIES PLANWCHAPTER 8.wpd 6 - 1 8 QCTOBER 25, 2007




Nitrogen Removal: There is currently only one approved nitrogen removal system, the RUCK system. In
order for the system to work, however, a building’s blackwater (toilet and kitchen sink wastewater) must be

plumbed separately from the greywater (shower, laundry and bathroom sink).

The blackwater enters a blackwater septic tank followed by a buried, aerobic sand filter. The greywater is
plumbed to a greywater septic tank. The nitrified blackwater from the sand filter either is pumped or flows into
the greywater septic tank for the denitrification process which occurs under anaerobic conditions with the
greywater serving as a carbon source. This system is a single pass-through system. The system is capable
of significantly reducing biological oxygen demand, total suspended solids, and total nitrogen in the influent.

Based on these reductions, DEM has allowed for a reduction in leach field size.

The goal of a Wastewater Management Plan is to reduce the existing pollutant loadings from on-site disposal
systems to the greatest extent possible, and at the same time, to prevent future increased loadings from
developing within areas that are not part of the future sewer. There are approximately 2,580 on-site disposal
systems that are not within the sewered area of Town. Some of these septic systems are within the Slatersville
Reservoir groundwater recharge area and the Woonsocket Reservoir 1 and 3 drainage areas, as presented in

Figure 6-1. The majority of the unsewered areas depend on groundwater as a source of drinking water supply.

6.2.2 WASTEWATER MANAGEMENT APPROACHES

On-Site Systems

Individual disposal systems will continue to play an important role in the Town's overall Wastewater
Management Plan. The adoption of this Facilities Plan for Wastewater Management will essentially provide
along-range (i.e., twenty (20) year) “Master Plan” for sanitary sewer conveyance and treatment systems. The
Facilities Plan supported the premise that a WWMD is an appropriate alternative for addressing individual
sewage disposal systems (ISDS) problems in certain parts of the Town. While the “ideal” solution to ISDS
problems may be the installation of conventional public sanitary sewers, the WWFP included evaluations as
to the economic and physical factors related to sewering existing neighborhoods. These factors included the
“cost per affected resident” (typically paid through an assessment program wherein the benefitting property
owners pay the entire cost) and the cost to the overall Enterprise Fund for infrastructure improvemenis

JGA JOR NG, 08007
NO SMITHFIELDIREPORTSIFACILITIES PLANVCHAPTER 8.wpe 6-19 OCTORER




£ @w wﬁ
= SR1 ,
B e 85585y o
M @ Ww MW%M, ,,,. - QmM
= A k] .m_nmm, 3 3 &
.n h seisigs s =
5 Sgsyfge £ 2
o S ;3
2 o 8 ERRE ,M M ¥
<€ oL & S e8P0 w : w m
g E - £ ERasS : w A N
S 9% & =089 : f :
24 5 wpmrm wg ; 0
3 258 Spugs K m
Mw PNP X@WM% n ; 0
T B9 s> 9 | T.
3 og & dSMm | S :Ii!
o SMS Ww £ ; M c
- ofuc : o m
: B E S wmew 8 N ) '
5 @ g5 .mamw : ; ‘ %
© x oo o ‘esm r. :
c uwW 000 pael - .
T wf.wm §: :
o he% SB:q E : m
m "0". X @ . wwmm : :
4
Ly
A!{.&?g&% -
: Y
&
d 3
s .
gs E g
i . o .
g3 - ;
mw Crookial Brook ) m g m
] , m\:
ey 5
1/&»\\ v 4 - , - -y .m m
]
o < & Mm
V. N o
1 w— is
¢ L W
| SRt KL
H 4
ge | 2 It
P | 2 .
G.rmw w oL Jmm&
g2 L Ex | gk
E 88 | H
W% w £
!
!
.
i

|
i
i
i
i
1
,, “%_“,oo |
RO |
5 H
!
i
!
_W
i
i
:
!
|
!

e g

Q =

’ Pl
mm &
3 & 2

_ﬁWW4 E
.
P 9

Reservoirs

P
A N

o

Tarkiln Pond '

e S . - -




necessary to handle the increased flows (i.e., increasing the physical capacity of a pump station, or the
treatmentfacilities). The capital costs associated with system-wide infrastructure improvements would typically

be distributed equally to all units throughout the Town that are connected to the sewer system.

Given the absence of Federal and/or State grant monies, the aspect of defined WWMD'’s will be a viable
alternative when compared to upgrading either wastewater collection system or the treatment facility. Even
with the recent increase in sewered neighborhoods, the Town does not have a large enough user base to
comfortably support a significant increase in the debt service related to the Wastewater Enterprise Fund. As
a true Enterprise Fund, there are no property tax contributions to this fund, and actual sewer customers only

are billed.

Unfortunately, neglect or improper operation on the part of the property owner, along with unsatisfactory site
conditions, can lead to early failure of the on-site system. Failing septic systems can threaten the health of